BB-2 Parts Listing - Master Item # 103683

ltem [Quantity |Per Material Description

100031 1|Unit BATTER WHEEL ASSEMBLY, MOLDED
100093 1|Unit SEAL NSF

100598 2[Unit MOUNT,BATTER WHEEL

101921 1|Unit DRIVE SHAFT ASM, SPROCKETED, BREADER
101932 2|Unit Block, Idler, Molded

101975 1|Unit BATTER, SPROCKET ASSEMBLY
102022 2|Unit Brace, Tower

102056 1|Unit BATTER, KEYHOLE, RH SIDE

102057 1|Unit BATTER, KEYHOLE, LH SIDE

102058 2[Unit BATTER, TENSIONER

102114 1|Unit Assembly, Breader

102129 1|Unit Assembly, Bearing Housing, Rear
102130 1|Unit Deflector, Cast

102141 1|Unit Assembly, Batter, w/Wheel

102646 2[Unit SCW, SET 1/4-20,5/8" LENGTH
102673 2[Unit LOCK, SPACER

102674 2[Unit BUSHING, SPACER LOCK

102675 4{Unit SHAFT, BREADER SUPPORT

102678 4{Unit SUPPORT, REAR

103006 1|Unit BB-1/BB-2/BB-1F TECH MANUAL, ENGLISH
103008 2[Unit GRAY TANK, MACHINED

103267 2{Unit LABEL, BATTER TANK, RH, OPTIMAX
103268 2[Unit LABEL, BATTER TANK, LH, OPTIMAX
103269 1|Unit LABEL, BREADER, RH, OPTIMAX
103479 1|Unit OPTIMAX KC1 TRAINING VIDEO
103658 1|Unit RAIL, SIDE, LH, BB-2

103659 1|Unit RAIL, INTERNAL, BB-2

103661 1|Unit RAIL, SIDE, COMBO, RH, BB-2

103680 1|Unit WELDMENT, FRAME, BB-2

103681 1|Unit GUARD, RH, BB-2

103682 1|Unit GUARD, LH, BB-2

103684 1|Unit ASSEMBLY, BREADER, BB-2

103685 1|Unit ASSEMBLY, BATTER, BB-2

103687 1|Unit ASSEMBLY, BATTER , WITH WHEEL, BB-2
103707 1|Unit BEARING HOUSING, FRONT, MACHINED, BB-2
103711 1|Unit ASSEMBLY, BEARING HOUSING, BB-2
103827 1|Unit LABEL, BREADER, LH, OPTIMAX
103985 2[Unit CONNECTOR, STRAIN RELIEF, SNAP-IN
120020 2[Unit SCW 5/16-18 X 1

120030 2[Unit SCW 5/16-18 X 1 1/2

120220 8|Unit WSHR LOCK 1/4

120223 4{Unit WSHR LOCK 5/16

120232 2[Unit WSHR EXT TOOTH #10

120258 4{Unit WSHR PLAIN 5/16
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120261 4{Unit WSHR PLAIN 1/4 - SPECIAL

120281 3[Unit WSHR PLAIN #10

120304 32|Unit NUT ESNA 1/4-20

120330 3[Unit NUT #10-24 STANDARD HEX
120587 20|Unit SCW 1/4-20 X 5/8

120587 4{Unit SCW 1/4-20 X 5/8

120759 5[Unit SCW #10-24 X 3/4

120760 2|Unit SCW #10-24 X 3/8

120785 4{Unit SCW #10-24 X 1/2

121419 1|Unit SCW 1/4-20X 1/2

122047 2[Unit RING, RETAINING

122231 4[Unit RIVET 1/8 X 3/16

122605 1|Unit KEY WOODRUFF #404

122764 8[Unit THUMBSCREW, KNURLED, PLAIN
122794 4{Unit SCREW, SCKT HD CAP #10-24x.750
123108 2|Unit SOCKET SET SCREW 1/4-20 X 1/2
123131 2[Unit SCW SET 1/4-20X 1/4

123234 27|Unit SCREW, HEX WSHR HD 1/4-20 X 1/2
123263 2[Unit SCREW, HEX WSHR HD 1/4-20 X 1
123280 8[Unit SCREW #10-24 X 1/2 FH SC MACH.
124744 2[Unit BUSHING SNAP 15/16"

124746 1|Unit BUSHING STRAIN RELIEF

125078 5[Unit CLAMP CABLE 3/8

125307 4[Unit NUT 3/8-16

500287 3[Unit ROD CROSS

500288 1|Unit ROD

500307 2[Unit SLEEVE GUIDE

500327 1|Unit SHAFT DEFLECTOR MTG

500377 8|Unit PLATE ADJUSTABLE RETAINING
500437 2|Unit BRACE, SUPPORT SOLID TOP FRAME
500545 1|Unit ROLLER, FIXED |
500636 2|Unit LABEL,CHAIN HAZARD ENG/SPANISH
500637 4{Unit LABEL,PINCH HAZARD ENG/SPANISH
500760 1|Unit CORDSET POWER UNIT

500800 1|Unit SHAFT PADDLE - OPTIMAX XJR
500839 1|Unit WARRANTY REG. CARD BATTER/BRDR
500845 1|Unit LABEL-BELT PATH

501000 2[Unit LATCH, LOCKING

501016 1|Unit SHAFT, LOCKING

501069 2[Unit BEARING ASSY, REAR BRDR SHAFT
501116 1|Unit WARRANTY, BATTER/BRDR, ENGLISH
501156 1|Unit TRAY, DISCHARGE, NO LIP

501173 1|Unit SHAFT, SUPPORT HEAD

501254 1|Unit ARM, SHORT, NON-ADJUSTABLE RH
501255 1|Unit ARM, SHORT, NON-ADJUSTABLE LH
501272 1|Unit BELT, ENDLESS BATTER

501339 2[Unit BEARING, NEEDLE
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501340

Unit

HOUSING, LOCKING

2
501345 2[Unit COUPLING, SQUARE DRIVE
501346 2[Unit SCREW, MODIFIED
501352 1|Unit LABEL, PATENT
501365 1|Unit SPROCKET, MACHINED
501367 2[Unit BEARING, THRUST
501368 4{Unit WASHER, THRUST
501369 1|Unit SHAFT, DRIVE W/GREASE FITTINGS
501374 2[Unit SCREW, SCKT HD CAP #6-32x.625
501375 1|Unit BEARING, DRIVEN 1/2 1.D.
501378 1|Unit BELT, ENDLESS, BREADER 23.980
501380 1|Unit BEARING, DRIVEN 5/8 I.D.
501425 2[Unit LABEL, WASHING CAUTION-SPANISH
501475 8[Unit KNOB, MOLDED
501475 8|Unit KNOB, MOLDED
501476 1|Unit LABEL, BATTER BELT PATH, LH
501630 1|Unit LABEL, FRAME WASH-DOWN, SPANSH
501642 1|Unit BASKET, INTERLOCKING, OPTI-2
501643 2[Unit DUST SHIELD ASSY, RUBBER
501716 1|Unit SPACER, RING
501717 1|Unit COLLAR, SPLIT, THREADED
501718 1|Unit COLLAR, SPLIT, THRU HOLES
501740 1|Unit SWITCH ASSY, WITH GASKET
501742 7|Unit PADDLE, LONG, MOLDED
501767 2[Unit BRACKET, TRAY SUPPORT
501853 1|Unit PAN, BREADER, SHORT NOSE
501944 2[Unit VIBRATOR SPRING, HD, LOOP, 1"W
502033 1|Unit PLATE, SPEC OPTIMAX, ETL, US
502050 4{Unit LEG ASSEMBLY, 2-1/2"
502054 1|Unit ASSEMBLY, GEARMOTOR, 115V, KC1
502055 1|Unit CHAIN ASSEMBLY #35, 3/8 PITCH, KC1, 115V
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